



**CIVIL-AID**

Ref:CIVIL AID:SPL:BL/91/8/2016  
Test Order dated: 1.8.16

Date: 22.8.2016

M/s NCL Industries Limited  
10<sup>th</sup> Floor, Unity Building  
J.C. Road, Bangalore 560 002

**TEST REPORT ON BISON PANEL SAMPLE**

Source of sample : Sample supplied by the customer  
Customer Reference : Letter dated 1.8.16  
UIN : 160021398  
Date of test : 22.8.16  
Project\* : Not furnished  
Condition of sample : Satisfactory  
Test Method : Laboratory Developed Method

Sl. No.	Identification*	Density (kg/m <sup>3</sup> )
1.	10 mm	1350
2.	12 mm	1417

\* As furnished by the customer.

- Note:**
1. The results relate only to the items tested.
  2. Report shall not be reproduced except in full, without the written approval of the lab.
  3. Any correction invalidates this report.

for **CIVIL AID TECHNOCLINIC PVT. LTD.**

*Radhakrishna*  
22/8/16  
Radhakrishna  
Manager - Lab





**CIVIL-AID**

Ref: CIVIL AID: SPL: BL/2274/8/2016  
Test Order dated: 25.8.16

Date: 26.8.2016

M/s NCL Industries Limited  
10<sup>th</sup> Floor, Unity Building  
J.C. Road, Bangalore 560 002

**TEST REPORT ON BISON BOARD SAMPLE**

Source of sample : Sample supplied by the customer  
Customer Reference : Letter dated 20.8.16  
UIN : 160023755  
Date of test : 25.8.16  
Project\* : Not furnished  
Size of the sample\* : 75 mm x 150 mm  
Thickness\* : 8 mm  
Condition of sample : Satisfactory  
Test Method : Laboratory Developed Method

Sl. No.	Test Conducted	Test Results
1.	Density (kg/m <sup>3</sup> )	1382

\* As furnished by the customer.

- Note:**
1. The results relate only to the items tested.
  2. Report shall not be reproduced except in full, without the written approval of the lab.
  3. Any correction invalidates this report.

for **CIVIL AID TECHNOCLINIC PVT. LTD.**

  
26/8/16  
Radhakrishna  
Manager - Lab

